
Page 1 - NUMBER 9526-CB9N4C

Ministry of the Environment, Conservation and Parks
Ministère de l’Environnement, de la Protection de la nature et des Parcs

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 9526-CB9N4C

Issue Date: October 4, 2022

Seaside and Lighthouse Developments Inc.
620 Richmond St, No. 201, London, 
Ontario, N6A 5J9.

Site Location: Hope Harbour
Lot 6, Concession 14, Municipality of West Elgin, County 
of Elgin, Ontario, N0K 1N0.

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 
(Environmental Protection Act) for approval of:

establishment, usage and operation of a communal non-municipal sewage works, for the treatment of sanitary 
sewage from a residential and commercial development with a restaurant facility and disposal of effluent to a 
constructed wetland with connection to the Sixteen Mile Creek of Lake Ontario, via a Package Sewage 
Treatment Plant and final Effluent disposal facilities as follows:

Classification of Sewage Treatment Plant: Tertiary 

Details of Service Area:

Type of Occupancy: Residential Communal/Commercial / Permanent Development.

Type and Number of Units: 348 detached and semi detached Residential Units, 10019 sq.m. 

Commercial Space and a 100 seat Restaurant.

Design Capacity of Sewage Treatment Plant: 

Design Capacity with All Treatment Trains in 
Operation

Upon Completion of Construction of All Proposed 
Works

Rated Capacity / Annual Average Daily Effluent 
Flow 

 345.0 m
3
/d



Page 2 - NUMBER 9526-CB9N4C

Influent Sewage

Receiving Location Types  

In Collection System Sanitary Sewage

At Sewage Treatment Plant same as above.

Proposed Works: 

Wastewater Treatment Plant (WTP-propreitary Newterra MBR system)

Preliminary Treatment System - Phases 1, 2 and 3:

Equalization Tank / Flow Balancing: one (1) 124 cu.m and two (2) 110 cu.m. capacity balancing 

/equalization tanks, connected in parallel, each complete with carbon lid venting, and includes a 
bottom fed diffused aeration system and two (2) submersible equalization pumps, each rated at 4 L/s 
to discharge into a fine screens as follows:

Screening: two (2) fine screens connected in parallel configuration, each complete with 2 mm 

perforated plates and automatic brushes, each with a rated capacity of 4 L/sec, to discharge from a 
tank (discharge tank) into the aerobic tanks biological systems as follows; and screenings are 
collected in screening bags for off-site disposal by licensed hauler;

Secondary Treatment System

Biological Treatment-Activated sludge process: two (2) in-ground aeration tanks, connected in 

parallel configuration, each having a volume of 119.7 cu.m., equipped with fine bubble aeration 
system, each complete with  two (2) duty feed forward pumps rated at 503 L/minute, one (1) duty 
and one (1) stand-by air blowers rated at 503 cu.m./hour; to discharge effluent into the membrane 
tanks as follows: 

Tertiary / Post-Secondary Treatment: 

Membrane Filtration System (NewTerra) and Effluent Discharge: 

two (2) sets of two (2) membrane filtration system tanks, connected in parallel configuration, 

each tank consisting of 4.24 cu.m. volume of proprietary ultrafiltration membrane filters 
equipped with a permeate extraction pump with a rated capacity of 133 L/min; all with provision 
of installing 50% of the filters initially, and 50% additional filters to fill the tanks in Phase 3; 

Backwash: two (2) sets common chemical backwash system connected in parallel configuration, 

each to clean the two (2) membrane tanks consisting of a tank for backwashing with sodium 



Page 3 - NUMBER 9526-CB9N4C

hypochlorite or citric acid solution; 

Disinfection System: Two (2) sets of three (3) UV disinfection Units to be installed in parallel 
configuration, each set with a total Peak Flow Rate of 4.43 L/s; 

Supplementary Treatment Systems: 

Phosphorus Removal/Phosphorus Reduction: two (2) sets of one (1) 1000 L capacity chemical 

storage tanks, connected in parallel, each complete with one (1) metering pump rated at 0 -4.4 L/h 
and spill control system;

pH adjustment - Alkalinity Addition: A chemical dosing pump to supply caustic soda solution to 

maintain the pH in the proper range and replenish alkalinity in the aerobic tank as follows: two (2) 
sets of one (1) 1000 L capacity alkalinity addition chemical storage tank, connected in parallel 
configuration, each with one (1) metering pump rated at 0 -1.53 L/h and spill control system;; 

Final Effluent Flow Measurement and Sampling Point 

flow measurement device(s) at the final outlet of membrane filtration system;

automatic composite sampler at outlet of disinfection units; 

Final Effluent Disposal: all filtrate / permeate effluent to discharge via the UV disinfection system and 
finally into a Constructed Wetland on an approximately 3,000 sq.m. area of 400 mm deep, connected via a 
400 mm diameter outlet culvert to the Sixteen Mile Creek of Lower Thames River;  

Sludge Management System

Sludge Holding: 

Sludge Storage Tank - Phases 1 & 2: waste sludge from the biological treatment tanks and 

ultrafiltration system is to be collected in one (1)  109.3 cu.m. tank complete with bottom fed 
diffused aeration and venting system, one (1) submersible decanting pump to discharge 
supernatant to the equalization tanks and waste sludge from the Holding Tank to be pumped out 
by licensed hauler as and when necessary; 

Sludge Storage Tank - Phase 3: one (1)  109.3 cu.m. tank complete with bottom fed diffused 

aeration and venting system, one (1) submersible decanting pump to discharge supernatant to the 
equalization tank;

including all other mechanical system, electrical system, instrumentation and control system, stand-by power 
system, piping, pumps, valves and appurtenances essential for the proper, safe and reliable operation of the 
Works in accordance with this Approval, in the context of process performance and general principles of 
wastewater engineering only; all in accordance with the submitted supporting documents listed in Schedule 



Page 4 - NUMBER 9526-CB9N4C

A.

For the purpose of this environmental compliance approval, the following definitions apply:

1. "Annual Average Daily Effluent Flow" means the Rated Capacity of the Daily Effluent Flow and/or 
equalized influent flow rate which the Sewage Treatment Plant is designed to handle; 

3. "Approval" means this entire Environmental Compliance Approval and any Schedules attached to it; 

4. "BOD5" (also known as TBOD5) means five day biochemical oxygen demand measured in an 
unfiltered  sample and includes carbonaceous and nitrogenous oxygen demands; 

5. "CBOD5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand 
measured in an unfiltered sample; 

6. "Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes 
of Part II.1 of the EPA; 

7. "District Manager" means the District Manager of the appropriate local district office of the Ministry 
where the Works is geographically located; 

8. "E. coli " refers to coliform bacteria that possess the enzyme beta-glucuronidase and are capable of 
cleaving a fluorogenic or chromogenic substrate with the corresponding release of a fluorogen or 
chromogen, that produces fluorescence under long wavelength (366 nm) UV light, or color development, 
respectively. Enumeration methods include tube, membrane filter, or multi-well procedures. Depending 
on the method selected, incubation temperatures include 35.5 + 0.5 °C or 44.5 + 0.2 °C (to enumerate 
thermotolerant species). Depending on the procedure used, data are reported as either colony forming 
units (CFU) per 100 mL (for membrane filtration methods) or as most probable number (MPN) per 100 
mL (for tube or multi-well methods); 

9. "EPA" means the Environmental Protection Act , R.S.O. 1990, c.E.19; 

10. "Final Effluent" means effluent that is discharged to the environment through the approved effluent 
disposal facilities, that are required to meet the design objectives stipulated in the Approval for the 
Sewage Treatment Plant at the Final Effluent sampling point(s); 

11. "Grab Sample" means an individual sample of at least 1000 millilitres collected in an appropriate 
container at a randomly selected time over a period of time not exceeding 15 minutes; 

13. "Licensed Engineering Practitioner" means a person who holds a licence, limited licence or 
temporary licence under the Professional Engineers Act, R.S.O. 1990, c. P.28; 

14. "Limited Operational Flexibility" (LOF) means the conditions that the Owner shall follow in order to 
undertake any modification that is pre-authorized as part of this Approval; 



Page 5 - NUMBER 9526-CB9N4C

15. "Monthly Average Effluent Concentration" is the mean of all Single Sample Results of the 
concentration of a contaminant in the Final Effluent sampled or measured during a calendar month, 
calculated and reported as per the methodology specified in Schedule F; 

16. "Monthly Geometric Mean Density" is the mean of all Single Sample Results of E.coli  
measurement in the samples taken during a calendar month, calculated and reported as per the 
methodology specified in Schedule F;

17. "Normal Operating Condition" means the condition when all unit process(es), excluding Preliminary 
Treatment System, in a treatment train is operating within its design capacity;

18. "Ministry" means the ministry of the government of Ontario responsible for the EPA and OWRA and 
includes all officials, employees or other persons acting on its behalf; 

19. "Operating Agency" means the Owner, person or the entity that is authorized by the Owner for the 
management, operation, maintenance, or alteration of the Works in accordance with this Approval; 

20. "Owner" means Seaside and Lighthouse Developments Inc., including any successors and assignees; 

21. "OWRA" means the Ontario Water Resources Act , R.S.O. 1990, c. O.40; 

22. "Preliminary Treatment System" means all facilities in the Sewage Treatment Plant associated with 
screening and grit removal; 

23. "Proposed Works" means those portions of the Works included in the Approval that are under 
construction or to be constructed; 

24. “Responsibility Agreement” means a legal agreement between a municipality and developer which 
stipulate the conditions under which communal services will be constructed, operated and maintained, as 
well as, the action to be undertaken by the municipality in the event of default.

25. "Sewage Treatment Plant" means all the facilities related to sewage treatment within the sewage 
treatment plant site excluding the Final Effluent disposal facilities;

26. "Single Sample Result" means the test result of a parameter in the effluent discharged on any day, as 
measured by a probe, analyzer or in a composite or grab sample, as required;

27. "Works" means the approved sewage works, and includes Proposed Works. 

You are hereby notified that this environmental compliance approval is issued to you subject to the terms and 
conditions outlined below:

TERMS AND CONDITIONS



Page 6 - NUMBER 9526-CB9N4C

GENERAL PROVISIONS1.

The Owner shall ensure that any person authorized to carry out work on or operate any aspect of the 1.
Works is notified of this Approval and the terms and conditions herein and shall take all reasonable 
measures to ensure any such person complies with the same.

The Owner shall design, construct, operate and maintain the Works in accordance with the conditions of 2.
this Approval.

Where there is a conflict between a provision of any document referred to in this Approval and the 3.
conditions of this Approval, the conditions in this Approval shall take precedence.

The issuance of, and compliance with the conditions of this Approval does not relieve any person of any 4.
obligation to comply with any provision of any applicable statute, regulation or other legal requirement, 